



WIMPEY LABORATORIES L.L.C.

TEST CERTIFICATE

Sample : High Pressure Decorative Laminates		Report No. : 21000432/H	
Sample : SAMRAT HPL COMPACT LAMINATES			
Party's Ref No. : Nil		Report Issue Date : 01/03/2024	
Customer Name & Address: SAMRAT PLYWOOD LIMITED SCO No. 827, 1st Floor, NAC Manimajra, Chandigarh - 160101, INDIA	Job Code : STRC/21004679		
	Sample Received On : 26/02/2024		
	Date of Testing : 29/02/2024 To 01/03/2024		
	Sample quantity : 2 pcs		
Sample Condition		Physical Condition OK	
Décor No.		113	
Finish		Suede	
Thickness		6 MM	

TEST RESULTS

S.No.	Test Parameter	Results	Test Method
Chemical Testing			
1	Coefficient of Linear Expansion (Thermal), mm/mmoC	1.6×10^{-5}	ISO : 11359-2

Remarks : Temperature Range :- 20 to 70°C.

Decision Rule : The decision rule as per SOP DR01 is applied wherever statement of conformity to a specification or standard provided in the test report.